Benign prostatic hyperplasia (BPH) management in the primary care setting

Anil Kapoor, MD

Department of Urology, McMaster University, Juravinski Cancer Centre, Hamilton, Ontario, Canada

KAPOOR A. Benign prostatic hyperplasia (BPH) management in the primary care setting. *Can J Urol* 2012;19(Suppl 1):10-17.

Benign prostate hyperplasia (BPH) occurs in up to 50% of men by age 50, and the incidence increases with age. This common clinical problem is diagnosed by history, including the International Prostate Symptom Score (IPSS) questionnaire, and physical examination by digital rectal examination (DRE).

Initial management for BPH includes lifestyle modification, and smooth muscle relaxant alpha blocker therapy. Alpha blockers usually take effect quickly within 3-5 days, and have minimal side effects. Current commonly used alpha blockers include the selective alpha blockers tamsulosin (Flomax), alfusosin (Xatral), and silodosin (Rapaflo). For patients with larger prostates, the 5-alpha reductase inhibitor class (finasteride (Proscar) and dutasteride (Avodart)) work effectively to shrink prostate stroma resulting in improved voiding. The 5-ARI class of drugs, in addition to reducing

Introduction

Benign prostatic hyperplasia (BPH) is defined as the proliferation of prostatic stromal cells, which

Acknowledgement

The author would like to acknowledge Camilla Tajzler (Research Assistant at the McMaster Institute of Urology), for assistance in preparing this manuscript.

Address correspondence to Dr. Anil Kapoor, Department of Urology, McMaster University, St. Joseph's Healthcare, 50 Charlton Avenue East, Hamilton, Ontario L8N 4A6 Canada prostate size, also reduce the need for future BPH-related surgery, and reduce the risk of future urinary retention. Drugs from the phosphodiesterase-5 (PDE-5) inhibitor class may now be considered for treating BPH. Once daily 5 mg tadalafil has been shown to improve BPH-related symptoms and is currently approved to treat patients with BPH. Referral to a urologist can be considered for patients

with a rising prostate-specific antigen (PSA), especially while on 5-ARI, failure of urinary symptom control despite maximal medical therapy, suspicion of prostate cancer, hematuria, recurrent urinary infections, urinary retention, or renal failure.

Currently the primary care physician is armed with multiple treatment options to effectively treat men with symptomatic BPH.

Key Words: benign prostatic hyperplasia (BPH), pharmacotherapy, alpha blockers, 5-alpha reductase inhibitors, combination therapy, phosphodiesterase-5 inhibitors

results in an enlarged prostate gland. As a result, the prostatic urethra is compressed, which restricts the flow of urine from the bladder. This interference with urine flow may cause uncomfortable symptoms such as frequency, urgency, nocturia, intermittency, decreased stream, and hesitancy, Figure 1. As BPH progresses, complications—such as the development of a urinary tract infection (UTI) or a bladder stone—may occur. In severe cases patients may develop urinary retention, kidney blockage (hydronephrosis), or renal failure.¹

In this paper, which is aimed at guiding the primary care physician, we will summarize the epidemiology, incidence and clinical manifestations of BPH, and discuss how to diagnose and treat patients with BPH.

Background

Incidence and epidemiology

BPH is relatively common in men and symptoms can start as early as age 30. By the age of 50, up to 50% of men exhibit histologic evidence of BPH symptoms and these symptoms tend to increase with age.²

Clinical manifestations

BPH symptons are generally referred to as "lower urinary tract symptoms" or LUTS, and these can be subdivided into voiding symptoms and storage symptoms, as shown in Figure 1. Voiding symptoms include hesitancy, intermittency, straining, dribbling, and the decreased caliber of the urine stream. Storage symptoms include frequency, urgency, and nocturia. The severity of BPH can be measured by using the International Prostate Symptom Score (IPSS) questionnaire,³ which includes seven questions about urinary symptoms and an eighth, quality-of-life (QOL) question that asks how much the patient is bothered by these symptoms. Although most symptoms can be attributed directly to the prostatic hyperplasia that constricts the flow of urine, about 30% of men have concurrent bladder detrusor overactivity, or overactive bladder (OAB). These men will therefore require therapy for OAB in addition to treatment for BPH.⁴

Cause

Outflow obstruction from BPH is caused by increased prostate growth and large size, as well as by increased smooth muscle tone of the prostate.

The main mediator of prostatic growth is dihydrotestosterone (DHT), a metabolite of testosterone that is formed in the prostate cell by the breakdown of testosterone. The enzyme 5-alpha reductase converts testosterone to DHT. This enzyme is the target of drug therapy—the 5-alpha reductase inhibitors (5-ARIs), such as finasteride and dutasteride—that aim to reduce the size of the prostate.-

Diagnosis

The diagnosis of BPH is derived from the patient's medical history—including the IPSS questionnaire and a physical examination of the prostate—that is, a digital rectal examination (DRE). Taking the patient's medical history should include taking a detailed analysis of voiding symptoms, Figure 1. The IPSS questionnaire quantifies each of seven



Figure 1. Symptoms of benign prostatic hyperplasia.

symptoms from a score of 0 (not at all) to 5 (almost always). The maximum IPSS is 35, and patients are classified as having severe symptoms if they have an IPSS of 20 to 35. After treatment is initiated, the IPSS questionnaire can be used to monitor response to therapy.

Physical examination of the prostate provides information about the prostate's size; any tenderness or "bogginess" suggests an infection, and any nodularity suggests possible prostate cancer. A prostate cancer nodule usually is hard and firm, and any asymmetry of each lobe of the prostate should be further evaluated. It is important to remember that current guidelines recommend that even men with a normal serum prostate-specific antigen (PSA) level should have an annual DRE. The age at which to start annual DRE and PSA is debatable, and ranges between 40 to 50 years of age, and sooner in high risk men. Some hard, nodular prostate cancers that do not produce PSA can only be identified by a DRE.

A PSA blood test can be used as a marker of BPH progression. A number of studies have shown that PSA can be a surrogate marker for prostate volume.⁵ PSA can be elevated in prostate cancer, prostate infection, and BPH. It is important to remember that all prostate cells make PSA, so patients with BPH and large prostates will have higher PSA values than if they had normal-sized prostates. For this reason, PSA can be used as a marker for response to BPH treatment.

Urinalysis and culture tests are performed to rule out infection as a possible cause of urinary symptoms.

Patient management

Lifestyle changes and herbal medicine

Lifestyle modifications may help improve BPH-related symptoms. These include decreasing alcohol and caffeine consumption, decreasing fluids before bedtime to improve nocturia symptoms, and timed voiding.

One meta-analysis⁶ suggested that the herbal medication saw palmetto may result in a small improvement in BPH-related symptoms, but more recent studies⁷ have suggested the benefit is no better than placebo. Saw palmetto has minimal side effects, and it appears to be a harmless herbal remedy that may result in a slight benefit in a few patients.

Pharmacotherapy

The two main classes of therapeutic agents used to treat BPH are the alpha blockers and the 5-alpha reductase inhibitors (5-ARIs).

Alpha blockers

The alpha blockers, Table 1, work to relax the smooth muscle at the prostate and bladder neck by blocking alpha–1a receptors. By relaxing the smooth muscle at the prostate neck, the urinary channel is opened,

Name (Brand name)	Dose	Side effects/Notes	
Second generation Terazosin (Hytrin)	1 mg-10 mg daily*	First dose syncope; dizziness; tachycardia; hypotension; headache; asthenia; rhinitis	
Doxazosin (Cardura)	1 mg-8 mg daily*	Same as above	
Third generation Alfuzosin (Xatral [Canada] Uroxatral [US])	10 mg daily with food	Dizziness; headache; minimal cardiovascular effect; less ejaculatory dysfunction than tamsulosin	
Tamsulosin (Flomax CR, generic capsules)	Flomax CR: 0.4 mg daily (with or without food) Generic capsules: 0.4 mg-0.8 mg daily with food	Ejaculatory dysfunction; rhinitis	
Silodosin (Rapaflo)	8 mg daily; 4 mg daily with CrCl 30-50 mL/min	Well tolerated; minimal retrograde ejaculation and cardiovascular side effects	
*Dose titrated weekly to CrCl = creatinine clearan	desired response, monitor blood pressure ce		

TABLE 1. Alpha blockers for symptomatic benign prostatic hyperplasia (sBPH)

which allows a less constricted urinary flow. The alpha blockers have a quick onset of action, within 3 to 5 days. Once the medication is stopped, symptoms usually return to pre-treatment, baseline levels. There are five main alpha-blockers: two second-generation drugsterazosin (Hytrin) and doxazosin (Cardura)8-and three third-generation drugs-tamsulosin (Flomax), alfuzosin (Xatral),9 and silodosin (Rapaflo). Both terazosin and doxazosin require dose titration because of their anti-hypertensive properties. Tamsulosin, alfuzosin, and silodosin usually do not require dose titration and have fewer cardiovascular side effects.¹⁰ All five agents are generally equally effective¹¹ and their side effects include light-headedness from orthostatic hypotension (5%-10% of patients), dizziness (5%-10%), weakness (5%), headache (5%), asthenia (5%-10%), nasal congestion (5%), and retrograde ejaculation (3%-10%).⁷ Although alpha blockers improve urine flow quickly, they do not reduce prostate size, and as a result they do not reduce the risk of future urinary retention or the need for BPH-related surgery.¹² In patients with severe allergies to sulpha, an allergic reaction to tamsulosin has been reported, and therefore this drug should be avoided in such patients.

Intraoperative floppy iris syndrome was observed during cataract surgery in some patients who currently or previously were taking alpha blockers. Therefore, if cataract surgery is a possibility, consideration should be given to avoiding alpha blockers until after the surgery. The ophthalmologist should be informed if the patient has been on alpha blockers for as long as 6 to 9 months prior to any cataract intervention.

Silodosin (Rapaflo) is a super selective alpha blocker that has recently become available in Canada. This drug blocks alpha-1a receptors and, to a much lesser degree, alpha-1b and alpha-1d receptors. This heightened selectivity may result in fewer cardiovascular side effects, which are mainly regulated by alpha-1b receptors.¹³ A number of studies have confirmed the safety of silodosin, especially in terms of cardiovascular safety. There are negligible effects on heart rate or ECG, including PR segment and QRS complex.¹⁴ Side effects include upper respiratory tract infection (2%-19% of patients), diarrhea (2%-7%), dizziness (3%-5%), and orthostatic hypotension (3%). Alterations in ejaculatory function range from 5% to 28%, with a median of 20% of patients experiencing retrograde ejaculation. However, only about 2% of patients discontinued silodosin therapy based on ejaculatory dysfunction alone.15

A major study comparing silodosin versus tamsulosin was published in Europe¹⁶ and involved 1228 patients randomized to tamsulosin versus silodosin versus placebo for 12 weeks. This study found no significant differences between tamsulosin and silodosin in terms of IPSS for storage or voiding symptoms, which suggests that both drugs are equally efficacious in the treatment of BPH. Two other studies^{17,18} have suggested that silodosin may be more effective than tamsulosin, but in both these studies suboptimal dosing of tamsulosin (0.2 mg daily) was used as the comparator. Ejaculatory dysfunction was higher in the silodosin group (14.2%) versus the tamsulosin group (2.1%). Interestingly, patients with ejaculatory dysfunction had the highest efficacy with silodosin, suggesting that the presence of ejaculatory dysfunction can be used as a surrogate for efficacy.¹⁹ Cardiovascular side effects were comparable for both groups, and although silodosin demonstrated a more favorable cardiovascular profile than tamsulosin, this difference was not statistically significant. Recent studies have suggested that silodosin may have a quicker onset of action than tamsulosin.¹⁹

Silodosin has recently been examined in men with chronic prostatitis/chronic pelvic pain syndrome.²⁰ In this study, equal numbers of 151 patients were randomized to silodosin 4 mg, silodosin 8 mg, and placebo. Compared to placebo, the 4 mg dose of silodosin was associated with a significant reduction in chronic prostatitis symptoms and an improved quality of life. There was no additional benefit from the 8 mg dose.

5-alpha reductase inhibitors

The 5-ARIs, Table 2, inhibit the conversion of testosterone to DHT, the main mediator of BPH progression. This causes the prostate to decrease in size and slow the progress of prostate growth.^{21,22} The onset of action with 5-ARIs is slower than with alpha blockers, and usually takes 4 to 6 months. The two main 5-ARIs are finasteride (Proscar)²³ and dutasteride (Avodart).²⁴ Finasteride inhibits the type 2, 5-alpha reductase isoenzyme, whereas dutasteride inhibits both type 1 and type 2 isoenzymes. With this dual blockade, dutasteride lowers DHT production in the prostate by over 90%, whereas finasteride lowers DHT by 70%.¹ As a result, dutasteride may have a faster onset of action than finasteride. The 5-ARI side effects include erectile dysfunction (ED, in 5%-8% of patients), ejaculatory dysfunction (1%-5%), decreased libido (5%), and, rarely, gynecomastia (1%). By shrinking the prostate, the 5-ARIs have been shown to improve BPH-related symptoms and to reduce the risk of future urinary retention and BPH-related surgery.21

Alpha blockers do not affect PSA and have no effect on prostate cancer risk. However, the 5-ARIs lower PSA by 50% after 6 months on therapy.²⁵ For example,

Name (Brand name)	Dose	Half-life	Mechanism	Side effects/Notes
Finasteride (Proscar)	5 mg daily	6-8 hours	Inhibits type II 5-AR*	Decreased libido; sexual dysfunction; gynecomastia
Dutasteride (Avodart)	0.5 mg daily	3-5 weeks	Inhibits types I and II 5-AR*	Same as above
Dutasteride/ Tamsulosin (Jalyn)	0.5 mg dutasteride & 0.4 mg tamsulosin combination daily	9-13 hours (tamsulosin), 3-5 weeks (dutasteride)	Combination 5-ARI and alpha blocker	See dutasteride and tamsulosin
*5-AR = 5-alpha reductase				

TABLE 2. 5-alpha reductase inhibitor (5-ARI) medication	s for symptomatic l	benign prostatio	hyperplasia (sBPH)
---	---------------------	------------------	--------------------

if a patient's PSA is 8 ng/mL prior to the initiation of a 5-ARI, then after 4 to 6 months of therapy, the PSA should be in the 4 ng/mL range. While continuing on 5-ARI the PSA value should stay around this level. If the PSA rises on 5-ARI then a referral to a urologist is mandatory to exclude the development of new prostate cancer. While the patient is receiving a 5-ARI, the prostate should be checked with an annual DRE.

Controversy still exists about the increased risk of developing high grade prostate cancer in patients taking a 5-ARI such as finasteride or dutasteride. Health Canada and the US Food and Drug Administration (FDA) issued a label change for finasteride and dutasteride to include new safety information about the possible increased risk of being diagnosed with high grade prostate cancer while on these agents, based on analysis of data from the Prostate Cancer Prevention Trial (PCPT)²⁶ and the Reduction by Dutasteride of Prostate Cancer Events (REDUCE) trial.²⁷ Some experts have suggested that the increased risk of high grade prostate cancer may be an artifact resulting from the interpretation of prostate biopsies in these studies. Current recommendations are to exclude prostate cancer in BPH patients (based on PSA and DRE) prior to initiating 5-alpha reductase inhibitors for BPH.

Combination therapy

Studies have shown the benefit of combination therapy with 5-ARIs and alpha blockers.²⁵ The benefit is greatest in patients with large prostates, where the 5-ARI shrinks the prostate and the alpha blocker relaxes the smooth muscle of the prostate providing combination benefits. For patients with smaller prostates, alpha blockers alone may be sufficient to alleviate urinary symptoms. Two landmark studies examined combination therapy for BPH:

MTOPS: The Medical Therapy of Prostate Symptoms (MTOPS) study was a landmark trial comparing

monotherapy with an alpha blocker (doxazosin) or a 5-ARI (finasteride [Proscar]) versus combination therapy (doxazosin and finasteride) for BPH.²⁸ This study randomized patients into four treatment groups: an alpha blocker (doxazosin) alone, a 5-ARI (finasteride) alone, combination therapy, and placebo.²⁸ Combination therapy provided the most effective increase in flow rate, improvement in symptom scores, reduction in risk of acute urinary retention, and reduction in the need for surgery. Prostate volume decreased in patients who received finasteride alone, and in patients who were treated with finasteride plus an alpha blocker. Patients who were treated with an alpha blocker alone or with placebo had an increased prostate volume over time, and they did not have a reduced need for future BPH-related surgery or a reduced risk of developing acute urinary retention. CombAT: The Combination of Avodart and Tamsulosin (CombAT) study was designed to examine whether the combination of dutasteride and tamsulosin was more effective than monotherapy alone for improving symptoms for men who had BPH, or to prevent the progression of BPH. The 4 year results and the 2 year results showed that there was an improvement in the quality of life and an improvement in symptom scores in men with proven, enlarged prostates that were larger than 30 cc. There was also a 66% relative risk reduction in the onset of acute urinary retention or the need for surgery in the combination arm compared to the active treatment with tamsulosin.²⁹ With improvement on combination therapy, in most cases men were able to stop taking the alpha blocker after 6 to 9 months.²⁹ After stopping the alpha blocker most of the men were still able to maintain a fairly good, symptom-free response. Jalyn, a single-capsule combination of dutasteride 0.5 mg and tamsulosin 0.4 mg was approved for use in men with symptomatic BPH based on the study results from the CombAT trial.

Single-agent treatment of BPH and erectile dysfunction

Erectile dysfunction (ED) and BPH often coexist in aging men.^{30,31} BPH not only causes prostatic obstruction and bladder neck contraction, it may also alter smooth muscle relaxation, reduce blood flow, and reduce the function of nerves and endothelium.³² Phosphodiesterase-5 (PDE-5) promotes smooth muscle contraction; therefore, PDE-5 inhibitors may have a role in smooth muscle relaxation in BPH and may provide symptom relief. Recent studies of oral PDE-5 inhibitors-including tadalafil (Cialis), vardenafil (Levitra), and sildenafil (Viagra)-have demonstrated significant improvements of LUTS in patients with BPH.³³⁻³⁷ A dosage of 5 mg tadalafil/day significantly improved IPSS compared to placebo,³⁸ with improvement onset occurring within 2 weeks. Although urodynamic profiles were not significantly improved with daily tadalafil, patients' symptom scores improved. Side effects included headache, back pain, facial flushing, dyspepsia, and nasopharyngitis. In Canada, 5 mg daily tadalafil (Cialis) was approved for the treatment of BPH and ED, as of June 2012.

Surgical therapy

If patients continue to be bothered by their urinary symptoms despite medical therapy, the next options include minimally invasive surgical therapies. The most common surgical procedure for BPH is transurethral resection of the prostate (TURP). This involves removing the prostatic urethra and "coring" the prostate, which creates a channel for the patient to void through. Risks from this surgery include bleeding (with a risk of blood transfusion), permanent sexual side effects (such as retrograde ejaculation and less commonly, ED), UTIs, and, rarely, urinary incontinence. Numerous energy sources have been studied and used for TURP. These include cautery, holmium laser (holmium laser enucleation of the prostate [HoLEP], or holmium laser ablation of the prostate [HoLAP]), Nd-YAG visual laser-assisted prostatectomy (VLAP), GreenLight laser (potassium-titanyl-phosphate [KTP]), and photoselective vaporization (PVP). In general, TURP is the gold standard for surgical management of BPH.

Guidelines and algorithms

The Canadian Urological Association (CUA) guidelines for the management of BPH³⁹ are available on the CUA website.

Reasons for referral to a urologist

Once treatment for BPH has been initiated, a referral to a urologist would be indicated in the following instances:

- Rising PSA, especially while on a 5-ARI such as finasteride or dutasteride
- Failure of urinary symptom control despite combination therapy
- Suspicion of prostate cancer, from a prostate exam and/or elevation in serum PSA levels
- Hematuria (microscopic or gross)
- Recurrent UTIs
- Urinary retention
- Renal insufficiency or renal failure from obstruction

Summary

The standard therapy for managing a patient with BPH is initiating an alpha blocker with a quick onset of action, between 3 to 5 days. Selective alpha blockers include tamsulosin, alfuzosin, and more recently, silodosin. For patients with larger prostates, the addition of a 5-ARI such as finasteride or dutasteride may be considered, to reduce prostate volume, reduce the risk of acute urinary retention, and decrease the risk of future prostate-related surgery. After 6 to 9 months of combination therapy with an alpha blocker and a 5-ARI, consideration can be given to stopping the alpha blocker. In addition to treating patients with BPH with drugs from the 5-ARI class and the alpha blocker class, drugs from the PDE-5 inhibitor class may now be considered for treating BPH. Once daily tadalafil 5 mg has been shown to improve BPH-related symptoms and is a current treatment option for BPH patients.

Disclosure

Dr. Anil Kapoor research funding and advisor for Pfizer, Novartis, GlaxoSmithKline. $\hfill \Box$

References

^{1.} McConnell JD, Bruskewitz R, Walsh P et al. The effect of finasteride on the risk of acute urinary retention and the need for surgical treatment among men with benign prostatic hyperplasia. Finasteride Long-Term Effi cacy and Safety Study Group. *N Engl J Med* 1998;338(9):557-563.

^{2.} Roehborn CG. Benign prostatic hyperplasia: an overview. *Rev Urol* 2005;7(9):S3-S14.

- 3. Barry MJ, Fowler FJ, O'Leary MP et al. The American Urological Association symptom index for benign prostatic hyperplasia. The Measurement Committee of the American Urological Association. J Urol 1992;148(5):1549-1557; discussion 1564.
- Kaplan SA, Roehrborn CG, Rovner ES, Carlsson M, Bavendam T, Guan Z. Tolterodine and tamsulosin for treatment of men with lower urinary tract symptoms and overactive bladder: a randomized controlled trial. *JAMA* 2006;296(19):2319-2328.
- 5. Roehrborn CG, Boyle P, Gould AL, Waldstreicher J. Serum prostate-specific antigen as a predictor of prostate volume in men with benign prostatic hyperplasia. *Urology* 1999;5(3)3: 581-589.
- Boyle P, Robertson C, Lowe F, Roehrborn C. Meta-analysis of clinical trials of Permixon in the treatment of symptomatic benign prostatic hyperplasia. *Urology* 2000;55(4):533-539.
- 7. Bent S, Kane C, Shinohara K et al. Saw palmetto for benign prostatic hyperplasia. *N Engl J Med* 2006;354(6):557-566.
- 8. MacDonald R, Wilt TJ, Howe RW. Doxazosin for treating lower urinary tract symptoms compatible with benign prostatic obstruction: a systematic review of efficacy and adverse effects. *BJU Int* 2004;94(9):1263-1270.
- MacDonald R, Wilt TJ. Alfuzosin for treatment of lower urinary tract symptoms compatible with benign prostatic hyperplasia: A systematic review of efficacy and adverse effects. *Urology* 2005; 66(4):780-788.
- Milani S, Djavan B. Lower urinary tract symptoms suggestive of benign prostatic hyperplasia: latest update on alphaadrenoceptor antagonists. *BJU Int* 2005;95(Suppl 4):29-36.
- Djavan B, Marberger M. A meta-analysis on the efficacy and tolerability of α₁-adrenoceptor antagonists in patients with lower urinary tract symptoms suggestive of benign prostatic obstruction. *Eur Urol* 1999;36(1):1-13.
- 12. Kaplan S, McConnell J, Roehrborn C et al. Combination therapy with doxazosin and finasteride for benign prostatic hyperplasia in patients with lower urinary tract symptoms and a baseline total prostate volume of 25 mLor greater. *J Urol* 2006;175(1):217-220; discussion 220-221.
- 13. Kazuki K, Masaki Y, Yukio H for the Silodosin Clinical Study Group. Silodosin, a new alpha 1a-adrenoceptor selective antagonist for treating benign prostatic hyperplasia: results of a phase III randomized, placebo-controlled, double-blind study in Japanese men. *BJU Int* 2006;98(5):1019-1024.
- 14. Montorsi F. Profile of silodosin. *Eur Urol* 2010;9(Suppl):491-495. Corrigendum. *Eur Urol* 2011;59(2):315.
- Morganroth J, Lepor H, Hill LA, Volinn W, Hoel G. Effects of the selective a1A-adrenoceptor antagonist silodosin on ECGs of healthy men in a randomized, double blind, placebomoxifloxacin-controlled study. *Clin Pharmacol Ther* 2010;87(5): 609-613.
- 16. Chapple CR, Montorsi F, Tammela TL, Wirth M, Koldewijn E, Fernandez E: European Silodosin Study Group. Silodosin therapy for lower urinary tract symptoms in men with suspected benign prostatic hyperplasia: results of an international, randomized, double-blind, placebo- and active-controlled clinical trial performed in Europe. *Eur Urol* 2011;59(3): 342-352.
- 17. Yu HJ, Lin AT, Yang SS et al. Non-inferiority of silodosin to tamsulosin in treating patients with lower urinary tract symptoms (LUTS) associated with benign prostatic hyperplasia (BPH). *BJU Int* 2011;108(11):1843-1848.
- Miyakita H, Yokoyama E, Onodera Y et al. Short-term effects of crossover treatment with silodosin and tamsulosin hydrochloride for lower urinary tract symptoms associated with benign prostatic hyperplasia. *Int J Urol* 2010;17(10): 869-875.
- Yukio H, Kazuki K, Masayuki T, Masaki Y. Ejaculation disorder is associated with increased efficacy of silodosin for benign prostatic hyperplasia. *Urology* 2010;76(6):1446-1450.

- 20. Nickel JC, O'Leary MP, Lepor H et al. Silodosin for men with chronic prostatitis/chronic pelvic pain syndrome: results of a phase II multicenter, double-blind, placebo controlled study. *J Urol* 2011;186(1):125-131.
- 21. Roehrborn CG, Boyle P, Nickel JC, Hoefner K, Andriole G; ARIA3001 ARIA 3002 and ARIA3003 Study Investigators. Efficacy and safety of a dual inhibitor of 5-alpha-reductase types 1 and 2 (dutasteride) in men with benign prostatic hyperplasia. *Urology* 2002;60(3):434-441.
- 22. Steers WD. 5 alpha-reductase activity in the prostate. *Urology* 2001;58(6 Suppl 1):17-24:discussion 24.
- 23. Bartsch G, Rittmaster RS, Klocker H. Dihydrotestosterone and the concept of 5alpha-reductase inhibition in human benign prostatic hyperplasia. *Eur Urol* 2000;37(4):367-380.
- 24. Clark RV, Hermann DJ, Cunningham GR, Wilson TH, Morrill BB, Hobbs S. Marked suppression of dihydrotestosterone in men with benign prostatic hyperplasia by dutasteride, a dual 5alphareductase inhibitor. J Clin Endocrinol Metab 2004;89(5):2179-2184.
- 25. Gormley GJ, Stoner E, Bruskewitz RC et al. The effect of finasteride in men with benign prostatic hyperplasia. *N Engl J Med* 1992;327(17):1185-1191.
- 26. Health Canada. Finasteride (Proscar, Propecia) and dutasteride (Avodart, Jalyn): may increase the risk of high grade prostate cancer. 2012 March: http://www.hc-sc.gc.ca/ahc-asc/media/ advisories-avis/_2012/2012_38-eng.php.
- 27. Roehrborn CG, Nickel JC, Andriole GL et al. Dutasteride improves outcomes of benign prostatic hyperplasia when evaluated for prostate cancer risk reduction: secondary analysis of the REduction by DUtasteride of prostate Cancer Events (REDUCE) trial. *Urology* 2011:78(3):641-646.
- 28. McConnell JD, Roehrborn CG, Bautista OM et al; Medical Therapy of Prostatic Symptoms (MTOPS) Research Group. The long-term effect of doxazosin, finasteride, and combination therapy on the clinical progression of benign prostatic hyperplasia. *N Engl J Med* 2003:349(25):2387-2398.
- 29. Roehrborn CG, Siami P, Barkin J et al; CombATStudyGroup. The influence of baseline parameters on changes in international prostate symptom score with dutasteride, tamsulosin, and combination therapy among men with symptomatic benign prostatic hyperplasia and an enlarged prostate: 2-year data from the CombAT study. *Eur Urol* 2009;55(2):461-471.
- 30. Rosen R, Altwein J, Boyle P et al. Lower urinary tract symptoms and male sexual dysfunction: the multinacional Surrey of the aging male (MSAM-7). *Eur Urol* 2003;44(6):637-649.
- McVary KT, McKenna KE. The relationship between erectile dysfunction and lower urinary tract symptoms: Epidemiological, clinical, and basic science evidence. *Curr Urol Rep* 2004;5(4):251-257.
- 32. Gacci M, Eardley I, Giuliano F et al. Critical analysis of the relationship between sexual dysfunctions and lower urinary tract symptoms due to benign prostatic hyperplasia. *Eur Urol* 2011;60(4):809-825.
- 33. Andersson KE, de Groat WC, McVary KT et al. Tadalafil for the treatment of lower urinary tract symptoms secondary to benign prostatic hyperplasia: pathophysiology and mechanism(s) of action. *Neurourol Urodyn* 2011;30(3):292-301.
- 34. McVary KT, Roehrborn CG, Kaminetsky JC et al. Tadalafil relieves lower urinary tract symptoms secondary to benign prostatic hyperplasia. J Urol 2007;177(4):1401-1407.
- 35. McVary KT, Monnig W, Camps JL Jr, Young JM, Tseng LJ, Van den Ende G. Sildenafil citrate improves erectile function and urinary symptoms in men with erectile dysfunction and lower urinary tract symptoms associated with benign prostatic hyperplasia: a randomized, double-blind trial. J Urol 2007;177(3):1071-1077.
- 36. Stief CG, Porst H, Neuser D, Beneke M, Ulbrich E. A randomized, placebo-controlled study to assess the efficacy of twice-daily vardenafil in the treatment of lower urinary tract symptoms secondary to benign prostatic hyperplasia. *Eur Urol* 2008;53(6): 1236-1244.

- 37. Tamimi NA, Mincik I, Haughie S. A placebo-controlled study investigating the efficacy and safety of the phosphodiesterase type 5 inhibitor UK-369,003 for the treatment of men with lower urinary tract symptoms associated with clinical benign prostatic hyperplasia. *BJU Int* 2010;106(5):674-680.
- 38. Egerdie RB, Auerbach S, Roehrborn CG et al. Tadalafil 2.5 or 5 mg administered once daily for 12 weeks in med with both erectile dysfunction and signs and symptoms of benign prostatic hyperplasia: results of a randomized, placebo-controlled, double-blind study. J Sex Med 2011;9(1):271-281.
- 39. Nickel JC, Méndez-Probst CE, Whelan TF, Paterson RF, Razvi H. 2010 Update: Guidelines for the management of benign prostatic hyperplasia. *Can Urol Assoc J* 2010;4(5):310-316.